ASSEMBLING INSTRUCTION

FULL HEADBOARD

PARTS (included) :

‘ 0000
AN

| ocooco

LABEL DESCRIPTION PICTURE QTY
A 8 X SOMM INNER HEX HEAD SCREW | (¢ Tnumemmmmp 6
B M8 FLAT WASHER 6
c M8 OPEN END WASHER @ 6
D ALLEN WRENCH 1
E 8 X 60MM INNER HEX HEAD SCREW | (§) mmmmmmNmmD 5
F M8 FLAT WASHER 5
G M8 OPEN END WASHER @ 5
H HEADBOARD Q 1
I HEADBOARD LEGS 2 % 2

(1)

Ensure that all bolts are tightened before use. Check and tighten all bolts periodically throughout use of the product.






